Вы находитесь на странице: 1из 4

TRACK LOADER PARTS (800)616-8156 INFO@TRACKLOADERPARTS.

COM

ASV MD70 14-A Suspension Assembly - Right Hand SN Range: All

Ref # Part Number Replaces Part Description Job Quantity

1 0302-915 Formed Sprocket Ring 2


2 8012-222 Capscrew - 3/8 - Nylon Lock 7
3 8050-347 Washer - Wrought - Zinc 6
4 0302-849 Bearing Mount Weldment 1
5 0302-836 Seal - Sleeve 1
6 0700-124 8040-606 Top Lock Nut - Zinc - Grade 8 12
7 0302-711 Danfoss Motor Gasket 1
8 0303-118 Right Hand Bearing Pack Weldment 1
9 0303-117 Motor - Eaton 1
10 0305-025 Adapter 1
11 0302-238 Hydraulic Hose 1
12 0302-236 Hydraulic Hose 1
13 0300-290 O-Ring - To Flare Adapter 1
14 0302-752 O-Ring 1
15 8102-423 8002-420 Capscrew - 1/2" Grade 8 1
16 8040-786 Hex Nut - Nylon Lock - Zinc 2
17 8050-436 Washer - Wrought Std - Zinc 8
18 0303-229 0300-220 10" Wheel Assembly With Spacer 4
19 0302-845 Right Hand Front Carriage Weldment 1
20 8002-694 Capscrew - 3/4" - Grade 5 - Zinc 2
21 0302-589 10" Wheel Assembly 10
22 8104-226 8004-226 Capscrew - 3/8" Grade 8 30
23 0302-902 Right Hand Ctr Clamp Weldment 1
24 8040-516 Hex Nut - Nylon Lock - Zinc 123
25 8104-225 8004-225 Capscrew - 3/8" Grade 8 93

TRACK LOADER PARTS • 6543 CHUPP RD • LITHONIA, GA 30058 • (800)616-8156


TRACK LOADER PARTS (800)616-8156 INFO@TRACKLOADERPARTS.COM

ASV MD70 14-A Suspension Assembly - Right Hand SN Range: All

Ref # Part Number Replaces Part Description Job Quantity

26 No Longer 0302-888 Weldment - Equalizer 1


Available
27 0302-410 Right Hand Rear Carriage Weldment 1
28 8041-800 Hex Nut - Nylon Lock Thin - Zinc 2
29 8051-500 Washer - Spring Lock - Zinc 2
30 0302-456 Axle Tensioner 1
31 0302-036 Center Hub Plate 3
32 0302-054 14" Wheel 3
33 0302-500 0302-499 14" Outside Wheel Assembly 2
34 0302-452 Center Hub Weldment 1
35 0303-023 Bearing Assembly 2
36 0302-467 Tensioner Weldment 2
37 8102-407 8002-407 Capscrew - 1/2" Grade 8 4
38 8102-413 8002-413 Capscrew - 1/2" Grade 8 2
39 8104-499 8004-499 Capscrew - 9/16" Grade 8 4
40 0302-712 Hydraulic Hose 1
41 0302-828 Sprocket With 1.50 Spline 1
42 1059-006 0302-690 Chaincase Cord Seal - Sold By The Foot - Must Order 5
Quantity Of (5) To Get The Proper Length
43 0302-611 Right Side Mach Chain Cover 1
44 1069-030 Socket Pipe Plug 1
45 8005-677 Capscrew - Socket - 3/8" - Zinc 3
46 8051-272 Spring Lock Washer 128
47 0302-827 Sprocket With 2.0 Spline 1
48 0302-884 Chain Links 1
49 0302-824 Bearing Retainer Ring 1

TRACK LOADER PARTS • 6543 CHUPP RD • LITHONIA, GA 30058 • (800)616-8156


TRACK LOADER PARTS (800)616-8156 INFO@TRACKLOADERPARTS.COM

ASV MD70 14-A Suspension Assembly - Right Hand SN Range: All

Ref # Part Number Replaces Part Description Job Quantity

50 No Longer 0302-903 Coned Sprocket Assembly 1


Available
51 0302-886 Tapered Adapter 1
52 0302-885 Spherical Roller Bearing 1
53 0302-883 Seal 1
54 0302-932 Flare To Pipe Adapter 2
55 0302-947 Hydraulic Hose 1
56 0302-946 Hydraulic Hose 1
57 0302-695 Machined Short Rail 1
58 0302-696 Machined Long Rail 1
59 8102-404 8002-404 Capscrew - 1/2" Grade 8 8
60 8051-332 Washer - Spring Lock - Zinc 8
61 0302-642 O-Ring - To Flare Elbow Adapter 1
62 0300-980 Washer 2
63 0303-142 Sprocket Spacer 1
64 0302-920 U-Bolt - Large - Zinc 2
65 0302-906 Excluder Seal 1
66 8102-422 0302-374 Capscrew - 1/2" Grade 8 12
67 0302-635 Inner Drive Sprocket Sleeve 24
68 0302-765 Outer Drive Sprocket Sleeve 24
69 0302-659 Cylinder 1
70 0700-124 0301-644 Top Lock Nut - Zinc - Grade 8 12
71 0302-500 14" Outside Wheel Assembly 2
72 0302-463 14" Center Wheel Assembly 1
73 0302-771 Pipe To Flare Adapter 1
74 0302-914 Capscrew - 1/2" - Zinc 1

TRACK LOADER PARTS • 6543 CHUPP RD • LITHONIA, GA 30058 • (800)616-8156


TRACK LOADER PARTS (800)616-8156 INFO@TRACKLOADERPARTS.COM

ASV MD70 14-A Suspension Assembly - Right Hand SN Range: All

Ref # Part Number Replaces Part Description Job Quantity

75 8042-602 Hex Nut - Thin - Zinc 1


76 8040-696 Hex Nut - Nylon Lock - Zinc 8
77 8102-417 8002-417 Capscrew - 1/2" Grade 8 1
78 0302-855 Piloted Flanged Bearing 1
79 8102-409 8002-409 Capscrew - 1/2" Grade 8 4
80 0302-916 Hydraulic Pressure Hose 1
81 0303-171 Trimmed Washer 8
82 0303-120 Bearing Pack 1
83 0303-121 Retainer Kit 1
84 8006-771 Hd Socket Capscrew 4
85 0302-904 Plastic Slide 1
86 8102-225 8002-225 Capscrew - 3/8" Grade 8 1
87 0302-765KT Sprocket Repair Kit - Repairs Both Sides Of Machine - 1
Includes (48) Outer Sleeves, Includes (48) Inner
Sleeves, (24) Bolts And (24) Nuts

TRACK LOADER PARTS • 6543 CHUPP RD • LITHONIA, GA 30058 • (800)616-8156